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EXHAUST 5

REED
E PART
o GROUP, PART NAME and DESCRIPTION ey
MHUMBER MUMEER
511 Ea ]
5.000 - EXHAUST MANIFOLD (INCL. HEAT VALVE)
3-1-22 Mandlold. . . .« o v v v v v o e e PP [ P 0 L LT 1. b il T FcIie 203374 | 1 | 1
3“1-5 Etudl:tﬂﬂlﬂc]ﬂ.++ ----- # 8 8 @ @ @ = & @  E & @3 = @ om PRI I L T IR I L BN 2“3611 9 g
3-1-6 Stud (End, Rear) ....... e T Lt B o ceaeea. | 206TIB | 1] 1
3-1-4 Stud {Center). . .. v v v .. O e Brer b T Y O e O e Gl Ly PG B e 203375 11 1
3-1-14 Rebiiler . o v o« c v s s s st s s s rasnassassnmsssas B o cese." | 2033062 | B 8
3-1-15 Flatwasher (Ends) . .. ov o v vv e nnnnnns =00 o 6 D B R CHie .. | 206652 | 2| 2
3-1-12 Flatwasher (Center) . . .« o v v oo v e v nnn it o1 B £ R e fe [yt o eens | 200316 | 1| L
3-1-13 Mut .« o e D ) & o LRCRe i [y e el = B fage .. | 200278 |11 j11
3-1-3 Gasket (to Block) . - « v v v a0 v v u s RO - 5o o O DD ) it O &0 B .. | 200279 | 1] 1
3-1-9 | Gasket (to Intake Manifold). . ... . SR g P T D o BRI
Gasket 36t o s o s v crsanmrr s s ran o N et S ) (T L T B B
Consists of:
1 - 200279 Gasket, Exhaust and Intake Manifold to Block
1 - 203376 Gasket, Exhaust to Intake Manifold
1 - 201852 Gasket, Exhaust Manifold to Exhaust Pipe
1 - 203355 Gasket, Carburetor to Intake Manifold
5.010 - EXHAUST MANIFOLD HEAT CONTROL
3-1"10 vﬂlv’e..i++---lll+‘----++q ----- # 8 =5 5 o= o* = = L I L B ] # B % 3 8 o® & @ ZUEETT 1 1
3-1-21 Shaft ..... Aand o rEs e U P £ BT O A e ciess-ssaa. | 203378 | 1| 1
3-1-11 Bushing . .......... Eh a1 W S IolT ohad o1 3hete wrafigamseeng | 1AD0S20 {1p 212 2
3-1-20 ThEI‘mﬂSl’.al...+......++....«+; ----- & B B W B w E B R P R R RoEomoE o owE 206180 1 1
5,020 - EXHAUST MANIFOLD HEAT CONTROL VALVE COUNTERWEIGHT
3-1-16 CQIJ.IItEI'wE!ight+. ----- T T T I I O 4 & % % ® @ @ F w R EE R oEoE oo 203379 1 1
3-1-13 KE‘? ...... % % = o®m ®R @ % B 8 B B WS & 8@ 2 2 % ¥ 8 & 4 & FEFS e ® 8 & B * o® o®o® 2["}333 1 1
3-1-19 Screw, No, 10-32x3/4" FIL HA. 8L oo vvenn e e 164 | 1| 1
3-1-17 Nut, Mo, 10-32 Hx. ........00..- e e e e R - ] O T 202 1 1
5.040 - EXHAUST PIPE
5-1-14 Pipe (less Hydra-Matic) ... ....000000nn e R e e N A o e 0 T B B
Pipe (with Hydra-Matic) . ....... n oS oea A DO G 0D fala e s e dmylalle fa . | 208230 | 1|1
3-1-23 Stud, 7/16"-14 x 1 5/8" ....cicveen.n At b b VR, SRR . | 201855 | 2 | 2
5-1-11 Nut, T/16M"=14 HX. ... v0vvvousonnsosssaassnstssscstrsnnnny 206852 | 2 | 2
5-1-10 (P Y o e i et T e S ) O G Do S B O e SR RS 201852 | 1| 1
5.050 - EXHAUST PIPE HANGER
5-1-13 Hanger (less Hydra-Matie) . ......... G i o € B 9 e R o e ewes | 207512 | 1| 1
Hanger (with Hydra-Matic} ..........-. ey ey O R L D TP W. | 200291 | 1} 1
Bolt, 5/16"-18 x 3/4" Hi, Hd. .0 vvvunnnvnnsnnnns 183 | 1|1
Lockwasher, 5/16" Ext, Tooth .. ... ....... 348 | 1| 1
5-1-12 Clamp e L T e A CAE 0 C e B tesawssssas | 200438 [ 1|1
5-1-6 Bolt, 5/16"-18 x 1 1/2" HX. Hd. ..o vnnecennnannnens 330 | 1|1
5-1-8 Lockwasher, 5/16" Med., .. ...... R e L e e 240 | 1| 1
5-1-2 Nut, 5/16"-18 HX, ...... T ORATICRR T ECHCNCRT 205|111
5.055 - EXHAUST MUFFLER
5-1-15 Mulfler (22 3/4" Body Lengthl o « v o s v e e e v nvonrann. g ah e EhE . | 212315 | 1|1

an




EXHAUST

USEDR
LIOR GROUP, PART NAME and DESCRIPTION ookl
MUMEER HUMBER MOIEL
10 mnmz2
5.055 - EXHAUST MUFFLER (Cont'd)
9=-1-9 Clamp, Exhaust Pipe to Muffler .. ... .0 i e et venas it afalatate 206851 1+ 1
5-1-8 Lockwasher, 5/16" Med.© u o o'a'c v sn s s tiaa s saasaanssatoasssa 240 | 2| 2
5-1-2 Nut, 5/16"-18 Hx. ....... L o R g e o URTL DO 205 | 2| 2
5,070 = TAIL PIPE
H=1-16 Pipe (use with Muffler 17 1/4" Body) . v v o v v v v v v s e s s s anssss gy 207514 | 1| 1
§5-1-16 Pipe (use with Muffler 22 3/4" Body). .. .. A B A bttt ahatal a¥ e 212316 1 1
§5=1-T Clamp (to Muffler) . . ... .. ... isasa atats Ss s s e maa e . 207515 11
5-1-8 Lockwasher, 5/16" Med. ......cvuvun atats L RN e U 240 | 2| 2
5-1-2 NUL, 5/ 1B =1 BIEIR: 400 ot ato s atadi ol el atot o e e e R e 205 | 2| 2
5.075 - TAIL PIPE SUPPORT (AT FRAME "X'" MEMBER)
EL1.17 | Bupport (IMCI®Strapsits o% Sidh fonhieio Diod s e u i « SRR I 207516 | 1| 1
5-1-18 Reinforcement (SIrap to FPAme) . v o v v o v v s s s n s s s s o eannnsosnnss 207517 21 2
G=1=19 Bolt, 5/16"-18 x 7/8 " Hx Hd ....... ey to aia:alal ol dags tapi 209 2] 2
5-1-19 Lockwasher, 5/16" Ext. Tooth .. ... 3 LTk Sy T R A 348 | 2| 2
5-1-2 S VAP o o R f I e [ mee}_ et % 205 | 2| 2
5-1-20 Clamp, Tail Plpe fo Support .. .0 v v i s v s e v s s st nmananssasas 207518 | 1 1
5-1-19 Bolt, 5/16"-18x 7/8" Hx. Hd. ........... N EEEER R 209 | 1] 1
9=-1-19 Lockwasher, 5/16" Ext. Tooth . .. ... ... .. 3 & A R 348 1 1
5-1-2 o A I 100 S PR L ¢ el B e 205 | 1] 1
5.080 - TATL PIPE REAR SUPPORT
5-1-4 Clamp and SIrap .. .o v s v s e sa e 0 (PR wtalale at R e e e | CAOTRI QU ST
5-1-6 Bolt, 5/16"-18x11/2"Hx, Hd. ......... : to ¢ S revE L ; 330 ' 1 [ 1
5-1-3 Lockwasher, 5/16" Ext. Tooth . .......... TailiL s Suties et 348 | 1 1
9-1-2 Hll.l’c,5,-“'1F5"-'].EH}-:._.....+.....+...,.++ Pipe |as e v v s v e nns 205 1 1
5-1-5 Plate (Strap to Frame) . .. .o oo oo R Eh L et o B DR B 0. 0 & B 207520 11 1
f-1-1 Bolt, A6 -18x1"Hx. Hd .. vuenes to v sl e 735 1 1
5-1-3 Lockwasher, 5/16™ Ext. Tooth . . ...... Rear G T O DD D 348 1] 1
5-1-2 Hut, 5/1B"=18 Hx. ... .. ... . uuas Crossmember | ..... AT 205 | 1| 1
30-2-10 Deflector (Round TYDE) « - + s o« s s s s s asnnsnsnsnsnanss B e : 204787 1|1
Deflector (Flat TYDEY . - - o v s ¢ v s s 8 2 o o o oo acassss el s el el 200023 1 1

a8
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